



<b>Test report 2.2</b>		No. (A03)	<b>2098758</b>
<b>EN 10204</b>		Page	1/1
(A02)		Date	18.04.2023
No. (A07)	4501397441	15.12.2022	No. (A07)
Purchaser	Tibnor Oy	Customer	Tibnor Oy
(A06)	05801 HYVINKÄÄ	(A06)	04440 JÄRVENPÄÄ
	FINNLAND		FINNLAND
Product	Electrolytically zinc-coated strip	Works order No.	0001470517
(B01)		(A08)	
Steel grade and terms of delivery	DC01+ZE 25/25-APC	Dispatch note No.	0090731891
(B02-B03)	DIN EN 10152 - 06.2017		17.04.2023
	DIN EN 10131 - 09/06	Inspection	WS
	A001.A02078	(A05)	

**Material data (B01-B99)**

Item	Quantity (B08)	Product No. (B07)	Heat No. (B07)	Cond. of delivery (B04)	Thickness x Width (B09-B11)	mm x mm
03	1	2193437006	37383		1,50 x 1500,0	
03	1	2193437008	37383		1,50 x 1500,0	
Σ	2	Weight (B12)	16.935	kgs		

**Ladle analysis (C70-C99)**

Heat No. (B07)	C %	Si %	Mn %	P %	S %	N %	Al %			
	≤0,12		≤0,60	≤0,045	≤0,045					
37383	0,03	0,01	0,21	0,008	0,010	0,004	0,050			

Steel making: Basic oxygen process (C70)

Our products are free of radioactive substances and do not exceed the clearing limit value of 100 Bq/kg, which guarantees the compliance with limit values given in the Radiation Protection Ordinance (StrlSchV) for the unrestricted clearance of solid material (StrlSchV Annex III, Section 5) for ferrous nuclides.

We hereby certify that the delivered material complies with the terms of the order. (ZU1)



Trademark (A04)

Salzgitter Flachstahl GmbH  
Eisenhüttenstr 99  
D-38230 Salzgitter  
(A01)

Inspection Representative (702)

Schulz

This certificate was prepared by a suitable data processing system and is valid without signature according to EN 10 204, section 5.